%‘ WATER POLLUTION CONTROL RESEARCH SERIES @ 17040EFQO02/71

REVERSE OSMOSIS
RENOVATION OF PRIMARY SEWAGE

‘v'b'::]

P AER L LAY YL DI I AL AL ST

» A

LA ‘(f e ’ﬁ%lf »
!

i
27 I
A
IS |
el
1y2 .
'
.
4
C S
o

I P A '.,.",
N 2> RHEAY
4 S

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollu-
tion of our Nation's waters. They provide a central source
of information on the research, development, and demon-
stration activities of the Environmental Protection Agency
through inhouse research and grants and contracts with
Federal, State, and local agencies, research institutions,
[...]
product water flux diminished from 30 to 8 gal, /(sq ft){(day) in 24 days.

Both secondary effluent and alum-treated, sand-filtered primary ef-
fluent produced rapid product water flux declines at an axial velocity
of 2,58 ft/sec and at concentrations corresponding to product water



recovery ratios as low as 50%. This was attributed primarily to the
precipitation of calcium salts from the wastewaters, which contained
high indigenous concentrations of calcium and sulfate,

In the absence of continuous chlorination of the feed water streams,
biological growth occurred that severely depressed the product water
flux when the feed water pH was that of normal sewage, or 6.8 in this
study, and not at the more acidic conditions of pH values of 5,3 or 6.0.
Chlorination of feed waters therefore would appear to be a requirement
only if feed waters were not acidified to pH levels below about 6.

High removals of major pollutants contained in municipal wastewaters
were accomplished by the reverse osmosis process., Rejections were
dependent upon feed water quality and operating conditions, with ave-
rage overall removals ranging from 84 to 98% for total dissolved solids
as measured by electrical conductivity, 100% for suspended and dis-
persed solids as measured by turbidity, from 85 to 98% for oxidizable
organics as measured by chemical oxygen demand, and from 88 to 95%
for ammonium nitrogen.

Wastewater constituent rejections from primary effluent improved as
feed water axial velocities increased, rising from a total dissolved
solids rejection of 93, 7% at an axial velocity of 2,58 ft/sec to 98.0%
at 12.9 ft/sec. This is a consequence of a diminished liquid boundary
layer thickness, which creates a smaller salt.concentration directly
at the membrane surface. Thus operation of the reverse osmosis
process at high feed water axial velocities will result in an increased
tolerance to dissolved solids concentrations in the feed water stream
without attendant decrease in product water quality.

Daily system depressurization for a period of 15 minutes proved bene-
ficial to maintenance of product water fluxes. The degree of flux re-
.covery immediately following depressurization was a function of the
rate of product water flux decline. Benefits ranged from 1.1% for
primary effluent at an axial velocity of 12,5 ft/sec where the general
flux decline was relatively small, to 99.4% for primary effluent at an
axial velocity of 2, 58 ft/sec where the flux decline was reasonably
large. '

Unexplained rises and falls in product water fluxes were observed and
suggest that certain sewage constituents that were not uniquely charac-
terized by the feed water turbidity and chemical oxygen demand affect
membrane performance.

Soaking of a severely fouled membrane in an enzyme-active laundry
presoak formulation was often found to be beneficial to the restoration
of product water flux.



SECTION II

INTRODUC TION

A major remaining obstacle to municipal wastewater treatment by
reverse osmosis systems is the relatively rapid decrease in the capa-
city of the membrane to transport product water., This decline in
production rate is due to two factors: intrinsic compaction or re-
orientation of the membrane structure, and fouling by dissolved and
solid substances contained in the feedwater. In the treatment of
municipal wastewaters, the magnitude of the flux decline produced
by intrinsic properties of the membrane has proven to be negligible
in comparison to that associated with deposits formed on the mem-
brane surface or other interactions between wastewater constituents
and the membrane surface,

Whereas the magnitudes of product water flux after a given operating
time may be different for various types of municipal wastewaters, re-
flecting the quality or amount of pretreatment afforded it, the rates of
flux decline after several weeks of operation with raw sewage, pri-
mary effluent, and secondary effluent were observed to be quite
similar (Ref, 1). These similar decline rates would appear to indi-
cate that the fouling mechanism likewise is the same for these waste-
waters, and the means of inhibiting or eliminating flux decline for one
wastewater should apply equally to the others. Therefore, renovation
of primary sewage by reverse osmosis was indicated to reduce the de-
gree of pretreatment to a minimum. Raw sewage was excluded from
consideration due to its abrasive character,

To substantiate earlier findings under more realistic conditions, a
4-month laboratory-scale, field-test program was conducted. Tests
were performed at the sewage treatment facility of the City of Corona,
California, to provide a continuous supply of fresh primary and secon-
dary sewage to the reverse osmosis units, which provided a small
membrane surface area of less than 2.4 sq ft and which were operated
“in either a nonrecirculating or recirculating mode.



SECTION III

PROCEDURES

This program was conducted at the City of Corona Water Reclamation
plant, which employs the activated sludge process presently operating
at one-half its design flow of 5.5 mgd. The facility consists of pre-
liminary screening, primary sedimentation, mixed liquor aeration,
secondary sedimentation, and anaerobic sludge dlgestlon, with super-
natant return to the primary sedimentation tank,

TEST APPARATUS

The reverse osmosis membranes used in this program were cast from
a cellulose acetate-cellulose triacetate blend with a degree of acetyl
substitution of 2, 63, Initial osmotic properties of individual membranes
observed with a one percent pure sodium chloride solution at 700 psig
ranged from 22, 3 to 45.0 gal. /(sq ft)(day) for product water flux and
from 80.5 to 95.4% for salt rejection. These fluxes are equivalent to
membrane coefficients of from 22,1 to 44.5 ug/(sq cm)(sec)(atm),
respectively. The average initial water flux was 33, 6 gal, /(sq ft)(day)
and the average initial sodium chloride rejection was 87,1%. Detailed
data on initial osmotic properties of the membranes are presented in
Appendix A,

The membranes were cast into polyester sleeves that were subsequently
inserted into tubular braided fiberglass-resin shells with a 0, 56~in.
finished internal diameter. The membraned tubes were fitted with
bonded-on, or in later versions molded-on, end fittings and inserted
into polycarbonate return bends supported by a steel frame.

Four separate reverse osmosis test apparatus were used, Three con-
sisted of four 52-in. long reverse osmosis tubes placed in series flow
configuration that were operated without recycling of the wastewater
reject stream through the unit, These units provided a total effective
membrane area of 2,4 sq ft. The fourth test apparatus contained two
52-in, long reverse osmosis tubes (1,2 sq ft total) in series flow con-
figuration that was operated with recirculation of the reject stream.
Schematic flow sheets of the test apparatus are shown in Figure 1.

High-pressure pump capacities for the four units differed. Two of the
nonrecirculating systems were equipped with progressing cavity pumps
of 7-gpm rated capacity each, whereas the third was supplied from two
diaphragm pumps of 1-gpm rated capacity placed in parallel flow con-
figuration to deliver a total of 2 gpm. The recirculating reverse
osmosis unit was likewise equipped with two parallel-mounted dia-
phragm pumps of 1-gpm rated capacity that supplied a total of 2 gpm.



HIGH

REMOTE MIXING PRESSURE
FEED CHAMBER PUMP
{?————m =0, REVERSE
v = —o, OSMOSIS
O TUBES
——————————— O IR
H
ACID P PRODUCT
CEED SENSOR WASTE
Nonrecirculating System
: MIXING
? ~ACID CHAMBER
FEED
REVERSE
- OSMOSIS
: TUBES
WASTE l l
HIGH PRODUCT
' PRESSURE
PUMPS

Recirculating System

Figure 1.

SCHEMATIC FLOW SHEETS OF

REVERSE OSMOSIS TEST APPARATUS



At the start of the program on 22 July 1970, all tubes were placed in

a vertical attitude to facilitate installation and product water collection
from individual tubes. Tube failures were experienced that could be
attributed to the occurrence of negative pressures inside the membrane
sleeve at the top end of the tube during regular depressurization opera-
tions. On 9 September 1970 all tubes were changed to a horizontal atti-
tude to eliminate this condition. Both the vertical and horizontal ar-
rangements of a 4-tube nonrecirculating reverse osmosis test apparatus
are shown in Figure 2,

FEED WATERS

Sewage was supplied to the reverse osmosis test facilities continuously
by means of remote pumps located in the overflow channels of the pri-
mary and secondary sedimentation tanks, and thus represented the
normal diurnal variations in quality encountered at sewage treatment
plants. In addition, alum-treated, sand-filtered primary sewage was
continuously produced by a complete packaged clarification plant rated
at 3.8 gpm. The plant, pictures in Figure 3 in front of the laboratory
trailer, consisted of a chemical solution tank and feeder, rapid mixer,
sedimentation basin, pressure sand filter, and clearwell. '

Wastewater analyses provided by the City of Corona Water Reclamation
Plant on 24-hour composite samples collected during the test program
period are presented in Table 1. Influent raw sewage quality appeared
to remain generally unchanged over the study period, with the excep-
tions of several isolated high concentrations of chemical oxygen demand
and suspended solids and a slightly increasing trend of biochemical oxy-
gen demand concentration. The sewage is high in total hardness and
total dissolved solids, which can be attributed to the water supply in

the area,

Average BOD removal by the primary treatment portion of the plant
during the program was 48, 2% if the results reported for the period
14 through 29 September 1970 are discarded. For the comparable
period the average suspended solids removal was 66. 3% in the pri-
mary process,

During the last half of September the Water Reclamation Plant was
experiencing one of the three episodes of operational difficulties en-
countered during the program. The other two episodes occurred at
the end of August and middle of October between the reported dates
for wastewater characteristics, so that they are not in evidence in
Table 1. These,upsets were characterized by excessive foaming in
the aeration tanks and rising sludge in the secondary sedimentation
basins, During the September occurrence, the average BOD and
suspended solids removals by the primary process were reduced to
26.4 and 59.2%, respectively.

From the data reported in Table 1, the overall BOD removal efficiency
of the Water Reclamation Plant during the period of this program was
90. 1 percent,



Vertical Attitude

Ty {"‘
-
1

Horizontal Attitude

Figure 2, REVERSE OSMOSIS TEST APPARATUS



, Gt

———11 ", ——RAPID MIXER % | CLEAR WELL
SEDIMENTATION BASIN. 0 rons
K ’

s g

SAND FAILTER

ol o R A

Figure 3. LABORATORY TRAILER AND PRIMARY EFFLUENT CLARIFICATION UNIT



01

Plant Influent (Raw Sewage)
Suspended Solicis .
BOD

‘ Total COD

Primary Sewage
Suspended Solids
BOD

Plant Effluent (Secondary Sewage)
Suspended Solids
BOD
Total COD _
Eiectrical Conductivity*
Total Dissolved Solids
Chloride
Sulfate

Hardness, as CaCOS

¥umhos/cm at 25°C

Table 1

WASTEWATER CHARAC TERISTICS, CITY OF CORONA WATER RECLAMATION. PLANT
o {mg/1) ' '

Date

7-21 7-23 7-30 8-4 8-5 8-11 8-18 8-25 9-9 9-14 9-17 9-24

7-21  7-23 17-30  8-4 8-5 8-11 9-29 10-6  10-8 10-20 10-25
.

228 253 250 - 222 231 240 207 337 275 200 237 213 426 244 275 253
198 173 234 - 255 240 23 . 275 220 198 192 270 318 288 268 274
512° 492 524 404 - 445 - - - - - - 404 756 - 449 447
85 977 3 - 827 9 98 80 99 101 80 98. 96 91 80 71 83
105 9 120 113 128 115 - 146 144 153 147 138 213 159 173 135 -
32 25 32 11 . 20 - - - - - - 7 . . 19 20
32 48 63 48 - 44 - - - - - - 37 50 - 47 43

1700 1650 1650 1700 - 1675 - .- - 1650 1600 - 1650 1650 - 1675 -

1025 1019 991  1033. - 1033 - - - 999 - 1013 970 - - -
265 250 255 250 - 250 - . - 245 250 - 240 235 - 335 -
170 195 170 195 - 180 - - - 165 155 - 175 153 - 235 -
342 308 325 325 - 308 - - - 325 342 - 325 308 - 32 .



OPERATING CONDITIONS

All tests were conducted on a continuous basis, 24 hours a day, 7 days
a week with a routine daily depressurization of about 15 minutes. This
daily shutdown was provided to assist in the maintenance of product
water flux through the membrane and to allow scheduled cleaning of
system components such as electrodes in the pH controllers.

Tests were run at 700-psig operating pressure with all depressuriza-
tion going to zero psig in no less time than 20 seconds. Feed water
flow rate was 2 gpm (10,800 calculated nominal Reynolds number,

2. 58 ft/sec/axial velocity) except for two instances with primary sewage
feed where the flow rate was 5 gpm (27,000 Reynolds number, 6,45
ft/sec axial velocity) and 10 gpm (54, 000 Reynolds number, 12,9

ft/sec axial velocity).

Product water recovery ratios except for the first few hours of opera-
tion when very high product water fluxes occurred with virgin mem-
branes, were less than 2% for the nonrecirculating systems, The
recirculating system was operated at several product water recovery
ratios ranging from 50 to 90%. Upon attaining the desired recovery
ratio, as determined volumetrically from the feed and product waters,
the electrical conductivity was recorded and thereafter maintained at
that level throughout the test. The recirculating system was fed by
gravity from a storage container replenished on a daily basis, Initial
concentrations of all feed waters were effected with the same membrane
utilized for the conduct of the test at the elevated recovery ratio.

Chemical addition prior to reverse osmosis processing was accom-
plished in the low-pressure sewage feed line, For pH adjustment,
controllers intermittently injected predetermined amounts of acid

into the feed line to produce the necessary pH change. The sewage
proceeded to an expansion-mixing chamber and then to the pH sensing
electrodes. An excess amount of acid was countered by an automatic
acid feed shutoff that was restarted when pH rose above a preset level,
A pH of 5. 3 was the lowest stable value that could be maintained with
the equipment used.

The addition of other chemicals to prevent deposition of wastewater
substances on the membrane was accomplished upstream of the ex-
pansion-mixing chamber, Zimmite 190, an anionic polyelectrolytic
flocculating agent, was used on the basis of its successful application
in a previous laboratory program (Ref, 1). The addition of chlorine,
while not standard practice, was necessitated at times to prevent bio-
logical growth on the membrane surfaces. An enzyme-active laundry
presoak formulation used as a membrane cleanser was injected under
low pressure into the depressurized system immediately upstream of
the reverse osmosis tubes and allowed to soak for 10 minutes. The
manufacturer's recommended dosage for stain removal of 2 tbsp/gal.
of water was used at ambient temperature and pressure, A 2-to 5-gpm

11



tap water flush for several minutes followed the soaking, removing all
loose particulate matter and the bulk of the presoak formulation from
the reverse osmosis tubes,

Chemical-physical removal of suspended matter from primary effluent
was accomplished in an alum clarification plant, especially built to
handle the low flows encountered in this project. Primary effluent was
fed at 3.8 gpm into a rapid-mix pipe where 300 mg/l of commercial
grade aluminum sulfate was added to the main stream. Optimum dos-
age was established and frequently checked by the standard jar test
procedures, From the rapid mix pipe, the flow proceeded to a slow~
mix chamber with a retention time of 28 minutes. Ports in the bottom
of the chamber, which was suspended in an 800-gal. circular sedimen-
tation basin, discharged flocculated solids and the main liquid stream
to a 3. 5-hour gravity separator with a surface loading rate of 400 gal./
(sq ft)(day). Clarified effluent from this tank proceeded to a pressurized
sand filter and thence to a 375-gal. clear well, which supplied the 2-gpm
flow required by the reverse osmosis test apparatus and sufficient stor-
age to backwash the filter every six hours.

MEASUREMENTS

Product water flux was determined for individual tubes by collecting a
fixed volume over a known time period. Reported values were deter-
mined at 1300 hours daily., Electrical conductivity, pH, turbidity,
chemical oxygen demand, and ammonium concentrations of feed and
product streams were monitored and analyzed in accordance with pro-
- cedures outlined in the Twelfth Edition of Standard Methods for the
Examination of Water and Wastewaters (Rel, 2).

Electrical conductivity was measured on batch samples with a conduc-
tivity bridge and a 1-ml immersion probe.

A conti'nuous record of the pH in the nonrecirculating systems was ob-
tained., The pH in the recirculating system was measured five times
daily over an 8-hour period, with a meter using a glass electrode and
calomel reference cell,

Turbidity of the feed water streams was measured daily by an elec=-
tronic turbidimeter, Hach Model 1860A. Product water streams were
intermittently measured but were found to be below the range of accur-
ate sensitivity of the instrument; i.e., less than 0.2 Jackson turbidity
units (Jtu).

Total chemical oxygen demand concentrations were determined thrice
weekly by potassium dichromate-sulfuric acid digestion for two hours
and ferrous ammonium sulfate titration to the ferrous indicator end-
point. Chloride present in the sample was complexed with mercuric
sulfate, .

12



Ammonium, in weekly samples, was distilled from Kjeldahl flasks,
collected in boric acid solution, and quantified colorimetrically at
476 -mp wavelength in a spectrophotometer following Nesslerization.

In addition to these routine analyses, solids samples from membrane
surfaces and liquid stream samples were analyzed occasionally for
calcium, total phosphorus, sulfate, carbonate, and total volatile mat=-
ter by an independent laboratory in accordance with Twelfth Edition of
Standard Methods (Ref., 2), '

Grab samples for chemical oxygen demand and ammonium analyses
were collected at 1100 hours. Other liquid analyses were performed
on grab samples taken at 1300 hours for the product water flux deter-
mination,

13



SECTION IV

LABORATORY RESULTS

Performance of the reverse osmosis process is characterized by the
product water flux and wastewater constituent rejections, which are
dependent upon a combination of factors including membrane type,
feed water quality, operating pressure, product water recovery ratio,
feed water velocity, and type and dosage of additives, The results de-
scribed herein reflect these influences, which are presented as they
were investigated within particular feed water groupings.

Average feed water qualities directly affecting membrane performance
are presented in Table 2. Samples for analysis were taken just prior
to the liquid stream entering the reverse osmosis tubes; therefore,
while the nonrecirculating systems may have been operating at a 2%
product water recovery ratio condition, the feed waters were at a zero
recovery condition and are so labeled. Inspection of Table 2 will re-
veal that for alum-treated, sand-filtered primary sewage and secon-
dary sewage, feed water constituent concentrations decrease, instead
of increase, or are not as high as would be expected at the higher re-
covery ratios of 80 and 90%. This is attributed in part to the method
of volumetrically establishing product water recovery ratio conditions,
wherein a single batch sample is concentrated and future electrical
conductivity values established at that time, The single sample of
feed water used in the initial concentration may have differed suffi-
ciently in composition from that of subsequent samples to produce

this effect. Also decreasing turbidities and total organics with in-
creasing recovery ratio may be caused by agglomeration of particulates
and oxidation of organics in the strongly agitated, recirculating system